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CUSTOMER NAME: EVERLASTING BASE SDN BHD RS
ADDRESS: LOT3623-3626 TAMAN PERINDUSTRIAN JASIN ,77200 BEMBAN,
MELAKA, MALAYSIA
Sample Name : SPC6512-3
Manufacturer . EVERLASTING BASE SDN BHD
Material and Mark . SPC

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Nov 23, 2022
Testing Start Date : Nov 23, 2022
Testing End Date . Dec 13, 2022
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co., Ltd Xiamen Branch
Testing Center

\

Bryan Hong
Authorized signatory

Unless otherwise agreed in writing, this document is Issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible hfg lhwww. ‘!_QS .com/en/Terms-and-Conditions. asg{x and, for electronic format documents,
subject to Terms and Condlllcns for Electronic ocuments at t : . 848.COm/ 8| nrms-an Condul{ons!Tsrms -6~ D cumeant.aspx.
Attention is draum to the i of liability, ind ction Issues the ny er of this document Ts

i hereon rellecla the Cnmpany 5 fmdmgs at the time ol‘ |l5 mlervantlnn unl and wmlm the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the This t cannot be reproduced

except in full, wlthout prior wrltlan ppr | of the Comp Any thorized alteration, for;iary or falsification of the content or
is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the

rasults shown In lhls test report refer only lo the sample(s) tested and such sample{s) are retained for 30 days only.

Attention:To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(B6-755) B30T

1443, or emall: CN.Doccheck .£om

Mo.31 Yianghong Road, Xiang'An Torch Induskrial Zone, Xiamen, Fulan Province, China. 361101+ (B6-582) 5765857 1 (BG-592) 5765380  www.sgsgroup.com.cn
PE-EREE (AR ) FLESEIE HB5E:361101  t (B66%2) 5765857  f (B6-582) 5765380 @ sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)




TEST REPORT

No. : XMIN2211009396CM
Date: Dec 15, 2022

Page: 2of 5
Summary of Results:
No. Test Item Test Method Result
Determination of Impact ASTM E492-09(2016)%*
1 IIC =69

Sound Insulation Class ASTM E989-21

Airborne sound
o ASTM E90-09(2016)
2 transmission loss test STC =68
ASTM E413-16
and class

Original Sample Photo:

Sample-FIormg
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Test Condition:

Sample Description

Test conducted
Project description

Test Equipment
Test Environment

Schematic Diagram:
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7(5.5+1.5) mm flooring, surface density: about 11.5 kg/m2, at the bottom of the
sample with 1.5mm cushion pad. Total Thickness: 7mm

ASTM E492-09(2016)¢1, ASTM E989-21, ASTM E90-09(2016), ASTM E413-16
No decoration on the surface of the sample, sample installation is directly
assembled.

The test specimen was covered on a 150mm concrete floor with a drop ceiling,
testing area 11.3m2, the drop ceiling construction showed in Schematic Diagram

RTA840 system

Source room volume 125m3, receiving room volume 100m3,
air temperature 20.1 °C, air humidity 32.5%
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— 7mm SPC&512-3 i
—150mm concrete slab
—288mm space filled with 50mm thickness glass
woo | (volume weight:32kg/m §

—12mm paper plaster board
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Frequency spectrum for IIC:

Remark: L, as the weighted normalized impact sound pressure level
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Frequency spectrum for STC 90
f TL
Hz dB 80
100 45.4
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160 51.2
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315 61.4

400 63.2
500 64.2
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40

800 68.6

Sound reduction index (dB)

1000 75.2
1250 77.5
30
1600 79.1
2000 77.2
2500 73.4 20
3150 70.7
4000 68.7 10
5000 69.1
STC 68 0 1%5 2:50 500 = 1000 2000 4660

Frequency (Hz)

Remark: 1. TLis the transmission loss.
2. The above test project/method was carried out by subcontractors.
*kkkkkkk End Of report********

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, avallable on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Condlllcns for Electronic ocuments al hi .sgs.com/en/ Terms-and-Conditions/Tarms-e-Documeant.aspx.
Attention is drawn to the limi of liability, ind eng Jurisdiction Issues defined therein. Any holder of this document |s
that i i hereon rellecla the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the This t cannot be reproduced
except in full, without prior wrltlen ppr | of the Comp Any horized alteration, for?ery or falsification of the content or
is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
rasults shown In lhls test repnrl ral’er only to the sample(s) lested and such sample(s) are retained for 30 days only.
ﬂ‘.'. ion:To check p city of testing / inspection report & certificate, please contact us at telephone:(B6-755) 8307

No.}t Xenghong mgm* h sl Zoe, men, Fujen Prvie, Chine. 364101 1 (86597) 5765857 1 (96532) 5765380  www.sgsgroup.com.cn

PE-EREE (AR ) FLESEIE HB4E:361101  t (86-607) 5765857  f (B6-602) 5765380 @ sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



		2022-12-15T01:49:50+0000
	CNE2
	SGS officially issued document




